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Annex for BT

FCCID: 2BHJS-WH-4409

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2406241011-WFO1

1.1.1 OBW
TX Frequenc Packet 99% Occupied Bandwidth (MHz) .
Mode Type (l\(leZ) g Type ANT Result Limit Vigleict
2402 DH5 1 0.853 / Pass
GFSK SISO 2441 DH5 1 0.852 / Pass
2480 DH5 1 0.860 / Pass
2402 2DH5 1 1.168 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.170 / Pass
2480 2DH5 1 1.171 / Pass
2402 3DH5 1 1.172 / Pass
8DPSK SISO 2441 3DH5 1 2.387 / Pass
2480 3DH5 1 1.172 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\C}IHZ) / Type ANT Result Limit Verdict
2402 DH5 1 0.950 / Pass
GFSK SISO 2441 DH5 1 0.950 / Pass
2480 DH5 1 0.948 / Pass
2402 2DH5 1 1.294 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.299 / Pass
2480 2DH5 1 1.301 / Pass
2402 3DH5 1 1.293 / Pass
8DPSK SISO 2441 3DH5 1 1.291 / Pass
2480 3DH5 1 1.317 / Pass
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Annex for BT Test Report No.: CTL2406241011-WFO1
FCCID: 2BHJS-WH-4409

1.2 Test Graph

1.2.1 OBW
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

1.2.220dB BW
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Annex for BT

FCCID: 2BHJS-WH-4409

Test Report No.: CTL2406241011-WFO1

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT

FCCID: 2BHJS-WH-4409

Test Report No.: CTL2406241011-WFO1

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
X Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (I\O/Ile) Type ANT1 Limit yeroict
2402 DH5 -1.32 <=30 Pass
GFSK SISO 2441 DH5 0.54 <=30 Pass
2480 DH5 1.36 <=30 Pass
2402 2DH5 -0.39 <=20.97 Pass
Pi/4DQPSK SISO 2441 2DH5 1.44 <=20.97 Pass
2480 2DH5 2.20 <=20.97 Pass
2402 3DH5 -0.42 <=20.97 Pass
8DPSK SISO 2441 3DH5 1.42 <=20.97 Pass
2480 3DH5 2.21 <=20.97 Pass

Notel: Antenna Gain: Antl: 1.7

0dBi;
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Annex for BT Test Report No.: CTL2406241011-WFO1
FCCID: 2BHJS-WH-4409

2.2 Test Graph

2.2.1 Power

GFSK_DH5_LCH_2402MHz_Antl_NTNV

Ant: Ant1

CENT: 2402 MHz
S%an 4.75 MHz
RBW: 1 MHz
VBW: 1 MHz
Detector: Peak
TraceType: MAX Hold
AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
_ | Sweep: Continue
AverageType: RMS

Power: -1.32dBm
Make

laker
-20 1.2401.838 MHz
-1.32 dBm

Level (dBm)
8

504

-60

-70 4

-80

—— Trace

-90 : : : ; ; ; : ; :
2399.625 2404 375

Frequency (MHz)

GFSK_DH5_MCH_2441MHz_Antl_NTNV

Ant: Ant1
CENT: 2441 MHHZ

VBW: 1 MHz
Detector: Peak
TraceType: MAX Hold
AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
AverageType: RMS

Power: 0.54dBm
Maker:

1. 2440.815 MHz
0.54 dBm

Level (dBm)
8

-50

-60

-70 4

-80

| | | ! ! ! ! | —— Trace
-90 T T T T T T T T T
2438.625 2443375

Frequency (MHz)

Page 15/ 52



Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT

FCCID: 2BHJS-WH-4409

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2406241011-WFO1

3.1.1 Antl
Antl
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHZ) Type (MHZ2) (MHz) (MHz)
GFSK SISO HOPP DH5 1.018 0.950 >=0.95 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.994 1.301 >=0.867 Pass
8DPSK SISO HOPP 3DH5 0.989 1.317 >=0.878 Pass
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Annex for BT Test Report No.: CTL2406241011-WF01
FCCID: 2BHJS-WH-4409

3.2 Test Graph

3.2.1 Antl
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FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

X

Frequency

Packet

Num of Hopping Frequencies

Mode Type (MHz) Type ANT1 Limit perdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph

4.2.1 HoppNum

GFSK_DH5_HOPP_Antl_NTNV

2 Ant: Ant1
Start: 2398 MHz
H H H | | | | | | Stop: 2485.5 MHz
' ' ' | | | | | | RBW: 300 kHz
L e S R B—— I D — o ~| vBW: 300 kHz
| H H : ; ; ; ; ; Detector: Peak
i | | TraceType: MAX Hold
qu H] [Lﬂ p“ il ‘-, }nrr gxﬁzﬁmﬁ'g: 11%%03715
1 SN P 1 f R
i “»“u”»ﬂwmmww'“w”"“ﬂ»‘»*»ﬂﬂw i ‘qu i il il ﬁww
ot 1l fwfwfw ww il \WW il W HV‘
‘ ‘ HOPP Num: 79
o 20
& | ‘|
o
: _30 ,} ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, r”,
(]
G |
1l I
i | | | | | i i i i
ol 1 A — A B A A M
_60 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
T T e  ——————--—a———-—-S A A -l FHE il:BBRR“B-;- B ———
—— 2400 MHz
e ! —— 2483.5MHz
2398.0 24855
Frequency (MHz)
Pi/ADQPSK_2DH5_HOPP_Antl_NTNV
2y Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
| | | | | | | | | RBW: 300 kHz
L e S R B—— 3 """"""" I 3 """"" ~| vBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 10001
SweepTime: 1.33 ms

7 '”r'*ﬁ/\WN ﬂwf A vW/ ““'wtﬂ‘\’ﬂ"ﬂﬂfh“\l‘*\f‘wwl‘”\“\“ ”M\"”W il ‘JWI\W’Y\{W | Sweep: Continue

HOPP Num: 79

Level (dBm)

—— Trace

—— 2400 MHz
| | —— 2483.5MHz
-80 T T T T T T T T T
2398.0 24855

Frequency (MHz)

Page 24 /52



Annex for BT Test Report No.: CTL2406241011-WFO1

FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409

Test Report No.: CTL2406241011-WFO1

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Antl
Antl
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.388 31.600 318 123.384 | <=400| Pass
GFSK SISO | HOPP DH3 1.642 31.600 160 262.720 | <=400| Pass
DH5 2.892 31.600 106 306.552 | <=400| Pass
2DH1 0.396 31.600 317 125,532 | <=400| Pass
Pi/4DQPSK| SISO| HOPP 2DH3 1.648 31.600 152 250.496 |<=400| Pass
2DH5 2.896 31.600 110 318.560 | <=400| Pass
3DH1 0.396 31.600 319 126.324 | <=400| Pass
8DPSK | SISO | HOPP 3DH3 1.648 31.600 157 258.736 |<=400| Pass
3DH5 2.898 31.600 92 266.616 | <=400| Pass
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5.2 Test Graph

5.2.1 Antl

Test Report No.: CTL2406241011-WFO1
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FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409
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FCCID: 2BHJS-WH-4409

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2406241011-WFO1

6.1.1 Ref
TX Frequenc Packet Level of Reference
Mode Type (I\CJIHZ) / Type ANT (dBm)
2402 DH5 1 -1.44
GFSK SISO 2441 DH5 1 0.39
2480 DH5 1
2402 2DH5 1 -1.34
Pi/4ADQPSK SISO 2441 2DH5 1 0.51
2480 2DH5 1
2402 3DH5 1 -1.38
8DPSK SISO 2441 3DH5 1 0.47
2480 3DH5 1
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 1.21 -18.79 Pass
2441 DH5 1 1.21 -18.79 Pass
GFSK SISO 2480 DH5 1 1.21 -18.79 Pass
1.21 -18.79 Pass
HOEE PHS ! 1.21 -18.79 Pass
2402 2DH5 1 1.33 -18.67 Pass
2441 2DH5 1 1.33 -18.67 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 1.33 -18.67 Pass
1.33 -18.67 Pass
HOBP 2DH5 ! 1.33 -18.67 Pass
2402 3DH5 1 1.25 -18.75 Pass
2441 3DH5 1 1.25 -18.75 Pass
8DPSK SISO 2480 3DH5 1 1.25 -18.75 Pass
1.25 -18.75 Pass
HOPP 3DHS ! 1.25 -18.75 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref

GFSK_DH5_LCH_2402MHz_Antl_NTNV

10 Ant: Ant1
CENT: 2402 MHz
1 S%an 1.425 MHz
RBW: 100 kHz
04 4 VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue

Maker
1. 2402.149 MHz
=30 -1.44 dBm

Level (dBm)
&

-60
-70
-80
—— Trace
-90 T T T T T T T T T
2401.288 2402.713
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Antl_NTNV
2y Ant: Ant1
CENT: 2441 MHz
Span: 1.425 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker:
1. 2441.144 MHz
-20 A 0.39 dBm

Level (dBm)
8

—— Trace
-80 T T T T T T T T

T
2440.288 2441.713

Frequency (MHz)

Page 37 /52



Annex for BT
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Test Report No.: CTL2406241011-WFO1
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FCCID: 2BHJS-WH-4409
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6.2.2 CSE
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